PHYSICAL TESTING REPORT

m Heritage Clay Tiles Ltd

I Hangman's Wood Industrial Park

Stifford Road
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FAO: Mr. Aaron McLaughlan
Report of Tests on: Clay Roof Tiles

Your Reference: Clay Roof Tiles
Lucideon Reference: UK23913-6102
Date Reported: 23-Mar-2023
Date Logged: 10-Mar-2023
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insight creating advantage

Order Number: HAVP06333
Date(s) of Test(s): 13-Mar-2023 to 13-Mar-2023

Determination of Flexural Strength

BS EN 538: 1994: Clay Roofing Tiles for Discontinuous Laying

Flexural
Strength
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Sampling Procedure: OP148
Span: 177 mm

Does the sample comply with the BSEN1304: 2005 Clause 4.4.2? Yes

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.
End of Test Report
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